


The Laminex Group - Technology Centre Test Report

REPORT NO. 12E008

SAMPLE NO.

Niemann GmbH



**NATA Accredited
Laboratory**

**Accreditation No:
15305**

**Accredited for
compliance with
ISO/IEC 17025**

WORLD RECOGNISED
ACCREDITATION

Client Name
Niemann GmbH & Co.
KG

Client Address
Hedemer Str. 4
32361 Preußisch
Oldendorf

Specification Standard	Product Description	Condition
Fibreboard AS/NZS 1859.2:2004	18mm MDF Kara White Polygloss SR	Good

The Laminex Group - Technology Centre
 Postal Address: PO BOX 720, Wendouree, Vic 3355
 Address: 22 Trewin St, Wendouree, Vic 3355
 Telephone: (03) 5337 3613
 Fax: (03) 5337 3647

Receive Date
9-Oct-12

Report Date
18-Oct-12

Test	Method	Mean Result	Unit	Product Limits	
Formaldehyde Emission	AS/NZS 4266.16: 2004	0.42	mg/L	Max 0.5 mg/L (E0)	PASS (E0)

PASSED ALL TESTS: YES - E0 Classification

Comments:

The inspection lot size is one. A cutting plan is not supplied unless requested – samples are cut in accordance with test method requirements. Samplings at source and limit values are not included in the scope of this report. Formaldehyde calibration curve completed on a monthly basis. The mean results reported apply to the results of replicate test pieces.

**This test report shall not be reproduced without written approval from The Laminex Group – Technology Centre.
 The material contained in this report is confidential to the entity identified as 'Client' above.**

Approved Signatory (J. Smolenaers)...

